MODEL 503A
FOR

| BOLENS

BOLENE GIYIKION, P CORPORATION, PORT WARNINGTON, WiSCONYLN

800, B850, 900, 1000, 1050, TRACTORS

WITH m"

REPAIR PARTS LIST -

HABAN MANUFACTURING COMPANY

REY



o ) B g g g e

BULLETIN

SERVICE 2]

9% Manufacturing Company

MOUND & MARQUITTE ST. RADINE WIE 83404 ULSA TELIFHONE: (Lss Cads £545 375388 CANLE ADDMESS: HARAN, MACINE W, D84

(503A MODEL) Set up change notes on Crank Guide installat-
ion for G 10 and late model tractors,

Move anchor bolt (A) to middle top hole in mounting bracket
as shown, Align holes in crank guide (B) to holes in mounting
bracket. Insert two 5/16x 1-1/4" hex. bolts through holes:
secure with lock washer and hex. nut,

MyTracrorForom com



TEBEE U R

RAULLLE Sa S 45
= A




JOWER ATTACHMENT E JLENS HUSKY TRACTOR

designed specifically to match
3 hf the points of service as
essful operation and satisfac-
ated, it will give you years of

1il Mower attachmen
tractor. Carefull)
yill assure you of |
ly maintained and @
serformance. =

IR
Flail Mower attachment is designed for rough-cut mowing
h include tall weeds rass, lLight brush, etc. Fine=-
I ‘the adjustable damper door at
the . Raising the damper door to its maximum
11 leave material coarséy while allowing the damper door .
n the grass surface wilk result in finer cut residue.
f forward travel of tractor will result in different
m. Speed should be gulated so that best mowing job
ome cases you may wish to crisscross and re-cut res-

mowing. L

-

in extremely ngh areq ', it may be necessary to either
jer unit by the stable spacers on the front caster

igh the use of the l1ift handle attachment on the

be transported from one location to
it off from the ground with the
. it to ride on the pivoting caster

: PEEDS IN TRANSPORTING. DO NOT ATTEMPT
N, SHARP TURNS WITH MOWER IN RAISED POSITION.

Note: Lubricate unit per 1ubr£=§t_rlﬂn chart enclosed.

MyTracrorForon com



PERATION |

The Haban Flail Mower can be stopped or started by using the
Do not leave P.T.0. clutch eng-

Bolens power take-off lever.
aged when operating mower in transport position.

e b

ARLY

Loty

W
JLLREE RN

o I

ety
2y B i

7

iy
::_-'!.

P

Yo’

SPECIAL CAUTION
Do not work on or around the flail mower without shutting off
tractor engine. Keep children and pets away from machine.

MyTracrorForom!com



' - _ PERAT TON

) ACCIDENT !!

efully

=

Lt

L

- CavTIo . Always disengage the PTO shaft before

Do not allow to walk alongside
‘or behind the machine mﬂm

~ Before mowing, check and remove sticks,
stones or any other debris from area to be
This will prevent possible mower dam-
: ag ‘as well a8 eliminate the possibility of blades
)5, FEET AND CLOTHING | . pleking up and throwing debris.
FOWER-DRIVEN PARTS. | 7 "~ Always use wide rear wheeltread when mow-
S . Always drive slowly over roughground andon
4  hillsides. Drive at speeds slow enough toinsure
o J et _ your safety. Use the variable speed control lever
T " to obtain a maximum safe speed.
e  Always wear relatively tight andbelted eloth-
" ingwhenoperating tractor. Loose jackets, shirts,
. sleeves or other loose clothing should not be per-
; _;mmmdmmummmh
Refuel your tractor only when the engine has
~ been shut off. Never smoke while filling the fuel ‘
. tank.
~  Never operate the tractor engine in a closed
building

-

F e Bm;el-avlngtnmrmt,mm
" mower drive clutch and stop tractor engine.

AFE OPERATOR

msible for the operation of equipment.

h cm;iambtmmhudmtlhm
mething about it. No power-driven equip-
ng, whether it be on the highway, in

be safer than the man who is at the'
{ d--and they can be prevented--it will

»r, the safety engineer can help; and
be wiped outby a single careless act

i E o ee———— LT TREPYTY

MyTracrorForom




Check oil level in gear box by removing oil plug (N). o0il

level should be to the bottom of oil plug. If it is necessary

o add oil, use SAE 90. IF OPERATING IN TEMPERATURES 90° FAH-
RENHEIT OR ABOVE, USE SAE 140 OIL. .

MOUNTING FLAIL MOWER TO TRACTOR

Your Haban Flail Mower attachment is shipped completely assem-
bled except for the lift lever arm (A) and pivot bracket (B)
with hardware attached.

Install pivot bracket (B) to axle lugs at (C). Insert clevis
pins as illustrated and insert hair-cotter pins.

Remove all paint from PTO spline of tractor, as well as from
the PTO yoke on the flail mower. Move mower up to the tractor
and slide yoke (E) on to PTO shaft (F).

Align holes (G) and (H) and insert pins (J) in bracket.

Install lift arm (A) to mower at (L) as illustrated. Use 3/8"
by 1-3/4" bolt with trunnion and Hex lock-nut.

M - =1 H_\T_-—-—__'-

MyTracrorForom!com




FIAT )

wer. reposition spacers on
droo caster wheel out of
tiona’ spacers under piver
acers under pivof tuhe & re-

‘cutting level of
" Remove hair cofl
jtting height, ins
ttingy height, rem

Check bearing bolts (W)
periodically for tightness -
Also shaft retainer holt (S).
Keep tight and secure.

- {The rotor assembly is b5al-

~ |anced at the factory and

. | should operate smoothly.

% | If vibration occurs, check
jroter for either missing

*  lor damaged knives, since

{vibration could cause early

failure of rotor bearings.

{SEE ROTOR DIAGRAM FCOR PRO-
1 PER INSTALLATiION OF KNIVES)

|Grease caster wheels every
Jthree to four hours of use.
|Reguliar pressure gun lube.

- to install kniwves as illustratec

=0
3

L3 Sm N o =~ 20 O

- P

MyTractorForonIcon



-
S
-
fo
-7
-
|
B
L =1
et
| W=
L3
[ 9
=




SET=UP

Attach 1lift arm with slotted hole to lift bracket attachment at (M)
as illustrated. Install washer and hair cotter pin to lock lift amm
in position. Flail mower attachment can now be raised and lowered

)y either mechanical 1ift lever handle or hydraulic lift attachment
SE tractor.

itart tractor engine and set throttle at 1/U speed. Engage P.T.O.
:lutch slowly and allow machine to turn over slowly. Gradually
increase speed until engine is running at full throttle. Then,
shut off engine of tractor. Check for any loose nuts or bolts.

JRIVE CHAIN:

'he rotor drive chain (K) on the flail mower is set properly at the
-actory for tension. However, some adjustment will need to be made
ifter a few hours' use. To tighten rotor drive chain, loosen bolts
it (I) and slide shaft assembly in slots until chain has proper |
‘ension. Then, retighten bearing bracket nuts.

'AMPCR DOOR:

he damper door can be used in one of two ways, either free-floating, |
r in the raised position to allow quicker discharge of chopped

aterial. With damper door raised in highest position, shredded
aterial will be coarser. Damper door in lowest position will shred
aterial finer. Adjustment of damper door to desired position can

e made by adjusting chain at (0).

ASTER WHEELS:

he pivoting caster wheels serve two functions: first, to assist in

ransport of the flail mower attachment; and secondly, to regulate
he cutting height of the machine.

0 change the cutting height of the machine, reposition the spacers"”
n caster wheel assembly. To change the position of spacers, remove
air cotter pins at (T) and either raise or lower the header assembly
o desired position. Highest mowing position would be with all four
pacers located below pivot tube. Intermediate position would be

ith two spacers on top of tube and two below, as illustrated. Lower
asition would be with one spacer below pivot tube and three spacers
1 top. Lowest position would be with all spacers removed from

sttom of spacer tube and position on top of tube.

. otor bearings are sealed bearings and require no grease. Grease
U" joints with pressure gun. Grease and oil drive chain as needed.

|
MyTractorForomcom



Fig. 1: To install spring assist lift
assembly, remove hair pin at (A) and

over stop bracket (C). x 3/4" carriage bolts, lock washers ,
e % and nuts, as illustracted. Hook apring
s A into spring anchor at (D); slide crank
(Fig. 4) through guide hole and thread crank into

5 e view of spring 11ft
@ssist KiE fully assembled. To
remove fxom tractor, turn crank
counter-clockwise until crank is
backed out of spring. Remove parts
from tractor as needed.

HABAN MANUFACTURING COMPANY

)
M2

Fig. 2:

tractor frame as

spring plug (E).
8pring rests against crank guide support,
as 1llustrated

Fig. 3:
asgist fully asseambled.

MODEL 503

SPRING ASSIST. ASSEMBLY
MOUNTING INSTRUCTIONS

BA

(Fig. 2)

- . :
- . 4 -1

|
o

1I- -
=,

Bolt crank guide support to
i1llustrated with 5/16"

Tightem spring until

(Fig. 3)

Front view of spring 1ift




uTs o
17 |

-0 ® ®13]
: ,.r. ®1] og oil /f

. Fomm 5106 (7-72)

p.r
“ 1225

TRACTORONLY

MvTractorForow com




HABAN FLAIL MOWER
REPAIR PARTS LIST =
MODEL 503A MOUNTING PARTS ASSEMBLY

o1l
&
s

No. Part No. . Description

ar : Hiasssssumnn t-ttn.gt.-l--ﬁilli-
I ! Aﬂﬂem, = : 1 _:._:-f' mﬂge oti!p--'--aaﬁ-iﬁ'-{ph--
EHEB - e e q--r-----“}t--idxt-
45]1 . Beaﬁng---h X A RN TR RN R RN Iiiﬁﬁrililr‘lil
GM-180122 Bolt - 3/8-16%

B, o5 s aesaanssssehiniiug. rEE e
ﬁuﬁmnun Bolt - 3/8-16: , HEBd oo oeseniinriits ST
EH.*MBE Wﬂﬂher-&\' Lmk ---i-ts-olrtiir'-irniifll'!lit

HI.Eﬂﬂﬂ Assﬂm. - ': El-------------ttitiniiilii}ﬁ--

o oen b 09 BO B3 B PR R

Booaauewn

Yoke & Squars

7558 Slip Joint A; .
-5“31 Agsem. - P : ket #!li!i‘trtt!lii!i#?!i!-r.:i;.-i
13980 5. BRE e niassesi]
5029 Link - Lift - A
M-180128 Bolt - 3/8-1 /4 Hex, Head vevecnscnsenconmen
M-0413534 Nut - 3/8-1€ BIDCk oo« susveessvanssvecee N

; Tﬂﬂ Tronnion « o s s'ss « = » s & BesssEs s EEBEEE BEEE SR ER S
SRl - C Assembly - GEATDOX . .. v vnveunvanans PP~
20  GM-180081 Bolt - Gearbox (5/16-18 x 1-1/4 Hx, Head).....

ESEEEERE

=
=
B b B e e e n et

o S Gmﬂlﬂﬂmz Bolt - (1/4-20% 1-3/4 Hx. Hd.) «vevevensesniisnns.
! 3‘2:_ =3 3 mﬂ' Nut-ﬂ.f-l-' e . PR smBE B A BB B e ---r-'--m-‘-l-

23 3258 Key (3/16 :
24 EH-IEE&BI Screw - 3/8

| assesssnnnman |ttoo---v----tr#_ﬁ-b
5!3 A].]’.'Bn Hd- CII]:I' Pt S'E't 1!1"?‘ -
i i .45:'

Hﬂ R T R T T T T

l-'r.-"ul-‘mmumw

Flail Header Jackshat) ..« . s+ w
Mﬂhﬂr I“'Iﬁ..."‘.“‘"‘"‘.?l.:-l‘

puud

3 SHE Agsem, i e
32 335.2 Crﬂ.‘ﬂk-S].‘l ---q.----v-------p---t---.._in..-t-'n.;_'g
33 GH-E!]E?? Nut el 'CI‘ [k B - lE Lt. H.} o-u-o;..-v------iﬁ'
34 7210 Bracket - Crank Guide .....coveeeesnniacceaianes
35 GM-120378 Nut - 5/16-] 8 Lt. Hx. (Model 1257 Only) sasi « « « duats
36 5-820 Decal - Caution (PTO Cover) -«csssss seswensanseas
37 GM-120388 Washer - 3/8 Med, Flat (7/16 x 1 x .088) v
38 7953 Bﬂltﬂﬁﬂ_ 1 -ﬂfilCﬂrriagr,- |¢-----4i-t-i-|ollht
39 GM-271184 Nut & Lock Washer Assem. (5/16-18 Hex.) .....
40 3341 P‘il:l-Hair-'_r PRSP, o o eis ¢ v ¢ o A8
41 GM-120214 Washer - 5/1 o, LOCK sciscsnnns @ une seas i
42 5026 Assem. Ja ft & Sprocket .....

-M#NWEHMHHFF

MvyTracrorForon con



lz ﬁls (I! DZI E.'ﬂ F

- Eacs? ﬁ ¥

: el o 38 246
®39

MvTractorForow com



L1 A T
W .

RE]
MODEL 503 A

Assay. - Shes = - n e e

Hult-ﬁflﬂ- e Sy TR Ry
Nut & I..ouk . = (5 /16-18 Hex. I
Assem. - Fls

Bearing - BEIOTE) cvecansnsnns
Collar - .-.:
Flangette - Aug
Bolt - 5/16-18

Washer - 5716

(AR EEEE RN RN

ﬂ:-.ﬂﬂﬂﬂ LR R R Y

= e @ & & & & &% 6@ 58 8 @ds 8w

(AR E SR E NS RN ENE S ENLRLEF " LF ] .

._I.'1.!""‘?"--?'.--77'-

LE R R B ERLEELEEEERELERESEER]

}IB} shbaBse B dEnaBREa RS
1!21 A R

] Bmd.iliiitlllliiii'i.

Lﬂtk LA RR L ERER AN TS EENERNSE S ]

Hex. Tl e s ilewas
(B0 LInka) ..cvvucnsaicansa
mr AR RS ES RGeS e
JHE;ITIHExilx 'n!a} L

..1' 314}t.i--.-iliiiii.l.ll-iltl.

#LF W OEE R R R EE R E R R e
(A AR LN AR RSl Rl RS R NS L ERRE LR
Fi SRS FARSGEREEREREREREEEES

Mtg. Brk't. (3/4 Long) .........

1 m“ m.t‘ u!! uq} LR L
r.m‘{LH} AR AR EE e R e

1-1.’2 IIE G‘u m]' W S
mh], ---------------- R ERE R ]

LEE R E R EREREEE RN RN R RN

fﬂl&‘ Hm R R R E e e w
-Bfuquﬁn EEE R R

H“ IIIIIII R L L

i n&ﬁmss"! e Y

?pi'uf L:l-ﬂtﬂ’lﬂin..*.-._ ------ SEssEERBEEE RS G E AR
| 3095 Clip Comnector.: ... ..cocuviasssransananes e
43 5:“'?‘ Fitﬁug Gr%ﬂﬂ'l.\"‘zash‘ smn“iiiii!!if-
‘ H ﬂﬂ'ﬂﬁ 'ﬁ““ G“ﬂ'l FEs s EssEEEEREARE BB EE W R
45 GM-180077 Bolt - 5/16-18 x 3/4 Hex. Head .......eeenensss
4“ GHFMHT H\‘.tt"' ﬁnﬁ“la:%. m ------- W Ee R e R EE R R R

MyTracTORF ORUN:CON|



REPAIR PARTS LIST / GEAR BOX ASSEMBLY COMPLETE 4612

i
|

Ref, ]
I No. Part No. Description |
; 1 4607 Gearbox - Right Angle....ccvaiacosscsasss snrns
. 2 4608 Gasket - GearboX .. covsvsassscsssassnastesssssnnnnns
7 3 4588 Assem. - Shaft & GBAr ccssasessssssssssssassaasnnn B
4 4587 Apsem. - Shaft & Plnion. . igeciecscsnssss PR L
5 461 Bearing - Gearbox ....-.: Pl i ne e e s s sassnnasananani
6 4609 Ring-5nap...............4..-.“...“...........-“
T 4610 Rl'ﬂ.g Sﬂ --------- R R TEE
8 7001 Plug - Pipe (1/2 - 14 Sq. Socket) «............. Y-
9 4606 Bushing ., o w e m R i = & = o P
3 ] 10 GM-180081 Bolt - Gearbox tana 18 x 1-1/4 Hx. Head) ...covvrrnnnns
3 ﬂ II GM-120386  Washer - Gearbox (5/16 ID x 8/4 OD x 1/16 Thk)Flat .....
. 12 GM-271184 Nut & Lock Washer Assem. (5/16 - 18 Hex.) ccevvnvnennsn

Form 51]]@;“

MyTracrorForon



